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Declaration

1 This report is invalid without the dedicated inspection seal or official seal of the testing
institute.

2 This report shall not be reproduced without written approval(except complete
reproducing). Reproducing report shall be invalid without the dedicated inspection seal or
official seal of the testing institute.

3 The report is invalid without the signatures of the chief testing person, reviewer, approver.
4 Any modification without permission to the report will make the report invalid.

5 Any objections on the report should be formally submitted to Qingdao Profound Testing
Technology Service Co., Ltd. within no more than 15 days since the report is delivered. After
that date, nothing objections will be accepted.

6 if no objections, the samples should be taken back within 15 days since the report is
delivered. After that date, samples will be disposed by &5 5i8/RTRHEBFBIEA SN

7 All the conclusions presented in this report are based on the samples provided by the client.

Address: WIFREESHEFRATAXRISHRK2365E/R T FEABE
Tel: 0532-88932402

Post code: 266555
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TEST REPORT
Report No: HR201903140141A31012 Page 1 of 19
Appliance: B Sample Level: Primary Sample
Brand: Haier Sample Size: 1
Model: AC71S2SG1FA Sample Code:
Client: BB RTREBRTFEIRAT Client Address: BEBREEFEA10EE
Test Type: Entrustment test Test Purpose: New Product Certification Test
Manufacture: EEEHRTA Sample Received: 2019-03-14
Test Condition: 20°C 40%RH Test Commenced: 2019-03-16
EN 14511-1:2013/ EN 14511-
Test Standard: 2:2013/EN 14511-3:2013/ EN 14511- Test Completed: 2019-03-20

4:2013

BERICC. BISETIRGRAIERSEER, EHISD. HEHRIAC, HAFTIRERMESCOP,

Test Items: BEEKHBR I EREE. BUEHIAB. BUERIRE, HAEITHIZ. BUEHIRA. FE. SUEBIRA.
MEESB. B, TEHME, WAINR, COP, FEHiSE, WMANZE, EER, FEHMD

Main Testing Equipment No Name Model Expiration

Equipment: 91MC15476 =% WT230 2022-05-13

Test Conclusion:

testitems 17 ,

items Not Judged. Test Conclusion: Pass
(Blank)

tested 17 ,

untested O ,

Entrusted by &5 53/8/RSVEEFEIRAS], According to EN 14511-1:2013/ EN 14511-2:2013/EN
14511-3:2013/ EN 14511-4:2013, Carrying out tests on AC71S2SG1FA, model: M4, Total
unapplicable 0 , 17 items Passed, 0O items Failed, 0

(Dedicated Inspection Seal)

Client Remarks

Test Lab Notes:
Sample No: S20190314200011

Previous Test Information:

Number of Tests Test Date Report No Test Conclusion Unfold Vv
Tested by: HEM  Reviewed by: 23R Approved by: FiE
Date: 2019-03-20 Date: 2019-03-22 Date: 2019-03-23
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Sample Details (Nameplate Content)
No ltems Parameter No Items Parameter
1 BEHISR 7100W 2 RSN/ 2200/9.56\W/A
—t—] I\/\\ A, I 2=
3 gmmﬂij{g’fﬂ“\ Pl 3000/13W/A 4 BUE 7500W
1L
5 | BUESIRPRNIIE/ERTR 2020/8.78W/A 6 BUERATIRGININZ/EIR 3000/13W/A
N 1PH 220V-240V
7 SEER/SCOP 6.1/3.8W/W 8 EBIR 50/60HZV/Hz
9 BN E 1250m?/h 10 Refrigerant R32
1 Maximum worklng 4.3MPa 12 Category of elgctrlc shock |
pressure on cold side protection
13 Noise 61dB (A) 14 e 1.3kg
Maximum operating
. HUEFEIDER
15 pressure on the hot side 4.3MPa 16 PRI ow
17 EER/COP 3.23/3.71W/W
Sample Key Parts Description
No Key Parts Name Specification Dedicated Code Supplier
1 Bz - 015001554 BlERRHY
Mitsubishi Electric
2 Compressor / 0010722555A (Guangzhou)
Compressor Co., Ltd.
Zhongshan Broad Ocean
3 PIHLRATL / 0150402710 Motor Co.ltd.
4 R / - -
5 E2RR¥e e / - -
6 FRI=REIR / 0150836746 /
Nidec Shibaura
4 SR / 0010401832 (Zhejiang) Co., Ltd.
- Qingdao Haier Intelligent
8 FMILFRHHR ) 0011800930E Electronics Co., Ltd.
9 Computer board of indoor motor - 0151800459 -

Sample Modification Description

Modification Type: Modification Type:

a) Parts Replacement, b) Parameter Adjusting, c) Sample Replacement, d) Combination

above
No Type Name (Parts) B?g);reangri)ed (P'\:l?:r:ieet((jar) Modified by Date Attachment
Sample Appearance Description (Package,Appearance,etc.)
7
Deviation Description:
No ltems Standard Requirements Actual Testing

Attachments (click to download)
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Test ltem: ZE&I4D

Standard Requirements: DI FEATEUERSMIN, #8982, EEREIESSSEERITE, AMHFIE

Sample No: S20190314200011

SMIL1U71S2SR2FASAHACT71S2SG1FARI S LEL;
HBSESN1 2Hz SCMFSEN1836W, BFEIIE145W

[Test Conclusion: Pass
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Test ltem: EREHIFD

Standard Requirements: D LR FTHITHHBREN X, THARBEETSRELETI/NE, MXFAENFHARE. Ih=E
COPHUES5SCOPITE, FMHIE.

= -

Sample No: S20190314200011

HERESR15Hz SEMRESI/91446W, JHFEINERN252W

Test Conclusion: Pass
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Test ltem: ZE&HISA

Standard Requirements : ZiES1S ($I/ AT REISE) SCOPHIEERIY H202%IrFRE TEs S E=-5 AT R SE,
ERESAT RS ERNFEESISEM2% SEER, SCOPHIEERIYH292%hRFRE

Sample No: S20190314200011

SCIESENT7188W, SEEEARI101.2% H188EH69HZ

Test Conclusion: Pass
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Test ltem: EREHIFC

Standard Requirements : CLTR FHITHHKEN X, TRREFELEZTINE, MWXFAENHARE. h X
COPZ#IES 5SCOPITE, FMHFIE.

= -

Sample No: S20190314200011

SEN HIFAE1952W, SENEFETHE9348W Hl=8ESR22Hz

[Test Conclusion: Pass
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Test Item: HIISZETIRERMERSEER

Standard Requirements : BT EH A, B, C. DEATRWIKXH LE. TWER. EER¥IE, i+t H B HHSEER,
AR/ INFHRFRERTI92% .

Sample No: S20190314200011

SOISEERA6.21W * h/W * h, IERE(EA9101.8% SCMFHIIZR2.5W 3£ XILH2E30.0W

Test Conclusion: Pass
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Test ltem: EREHIFHB

Standard Requirements : BT /R F#HTHIHBEN R, ELEBET—IMRULNZERERES, WXAEHNHHRE. IR
COPZ#EE5SCOPITE, FMHHIE.

= -

Sample No: S20190314200011

SENHIFRET92686W, SCIEFEINER702W 23 ESM40Hz

Test Conclusion: Pass
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Test ltem: ERTEHIFA

Standard Requirements : ZIEFIHE (FIHMATRF AR E-08) FMEFHAE=FHNATRH HRE-088,
I EHAHIRERNTEEFIRER92% SEER, SCOPHIFEERIH292%FRHME

Sample No: S20190314200011

SEHFRET4425W,  SCIHEFEINER/91442W HLERESNT7 5Hz

Test Conclusion: Pass
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Test Item: ZREHISB

Standard Requirements: B FHTEUESRISMIX, HI¢E. EEREUESSSEERITE, AMiFIE

Sample No: S20190314200011

SLUHNSEF5221W,  SCEFEIIZRA98IW H2EEsM39Hz

[Test Conclusion: Pass
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Test Item: AT AEEEESCOP

Standard Requirements : BT H E 4l HA. B. C. D. ERAA IR, Mi&MmE. Ih=_ COPHIE,
T EEHISCOPARR/NFHRFRERI92% .

Sample No: S20190314200011

SCMSCOPA3.91 W™ h/W * h, AEUEER102.9% FHIhZE2.5W

Test Conclusion: Pass



javascript:;

BRiRTEBEFERATENHO
TEST REPORT

Report No: HR201903140141A31012 Page 12 of 19

Test ltem: ZiE&]4C

Standard Requirements: CT% F#HTEUESISNIN, #Ii¢E. EERIIESSSEERITE, NMIFIE

Sample No: S20190314200011

SLUHSEF3425W, SCEFEINZRHA56W H2sEsm21

[Test Conclusion: Pass
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Test ltem: EREHIE

Standard Requirements: ETLR FHETHIAEN N, DREER. ZEVET— 1A ERTERERE, WXAENEIHRE, hER,
COPEIES5SCOPITE, FMYHIE.

Sample No: S20190314200011

SENHIFAETI4959W,  SCHEFEINZR/91976W Hl2RESN85Hz

Test Conclusion: Pass
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Test ltem: ZWESIFE, WAINE, COP

Standard Requirements:
SO E ATFRERT92% , ST AINZ<ATFRER110%, COPAFFREAI0%

Sample No: S20190314200011

HBSESA7 5SHz SLUFIAEH7686W, FEUEEARI102.4% ; SSMEIAIIZR2011W, JHEEER99.6%; SSMICOP/33.81W/
W, AERE(ERYI102.4%

[Test Conclusion: Pass
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Test Item: ZEEHISE, WAIDER, EER

Standard Requirements:
SO B 2ATARMERT92% , ST AINZR<IFFKERI110%, EERATFRKEAI0%

Sample No: S20190314200011

HiBsER64Hz SIS EAT192W, NEREERT101.4% ; SENEIAIIZERA2171W, FIEIE[ERI8.8%; SEMEER3.32W/
W, Jo8E(ERT103.1%

[Test Conclusion: Pass
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Test ltem: RAEITHIS

Standard Requirements:

1RHBT/NER, HIEBYNEESENE T, BEENEHRIPEREASIE
2 KNS HZE, HENEEENENENZ G HRNENER
B.ERE, Y EBRNIZTEFIFEE NN EEBIIESIE T 1/

Sample No: S20190314200011

Sy RIFE230V, 198V, 264VELJE TR :
EHIH This A7 R 3 AR A BLsh A
EHUG HE BhiESHE 120 I R H LG .

EREA (N32.00/-°C Hh: 58°C) {43 E REHE.,

HlYe 3 (A 32.00/23.00°C, #h: 43.00/26.00°C) LALEE G/ AIFEHUE L, HE A A 110%, BIUE F s B990%, HEAT 5 15 S2 5,
A HRIBAT UM . BN 6, YIER HEBR H AR .
EIRESED. =N (32.00/23.00) =N (43.00/26.00)

HRPED (N: 32.00/23.00°C, #b: 43.00/26.00°C) THISATRE G, BEEIRG127080 (4 16%) SURIE S — IR RAIAE SRR,
BN, WA FHE BRI T30nin, LRFEINR

F/NEIA EAR T (M: 21.00/15.00°C, 4b: 10.00/6.00°C)

St /INEIA TR BB RIR B (M: 18.00/14.00°C, #b: -10.00/—C)
Ut B P I AR FEACHAE AT 12/, bR L AE AT 44N

S e AR B AT,

AR R B E,

FER AR AL T -

[Test Conclusion: Pass
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Test ltem: Gé5

Standard Requirements:

1. 2R =8 E R NFR BB RERIKIR
2 AR KRS EZ S

3. AR KRR EIEEN

Sample No: S20190314200011

HREEEAN (21.00/15.00) =45h (21.00/15.00)
tRIPEREELIE, ERFTKEEE, ENRAREEDT50%

[Test Conclusion: Pass
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Test ltem: EHEKHERN 5EE

Standard Requirements:
MIEREPRHEKE Z I, NEEEKEE. M,
ERHHKOERE212mm,

Sample No: S$20190314200011

BB

#EEE1 (27/25°C 4HpM27/25°C) 5REE2 (27/25°C 4p:27/25°C) $REE3 (21/19°C 4h:-10/-°C)5> BUTAL,
gEE 1 Dt e AR REXIEIT5h, ;| XWEETSEFF10min, E6minJo/KiEiE ek HIs.
gEE2 T nte e =B RRIELE T5h, Fo/KiEim FERHIISR;

gEEs L= ERENIE T2h, EEEXIET3hT/KERE FEIRHIISR;

[Test Conclusion: Pass
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Test Item: [RiE

Standard Requirements:

KB RERAANBEKESHIEE

Sample No: S20190314200011

FR7E

L. BRAG S5 R G oAk B AR A8

2. BRAE T ] 5206 S (A1, 1%.

3. BRAB I HRRFE AR (K F18°C .

4. BRAR S R =AM BT 0.24°C

BB

=

5

A AT MRS AR E T DL

IEPNilEA

I3 WIAE230V, 198V, 264V HLIE iR :
A hag AT ) B R dm oK I Eh 1k,
UG 8 BESHET2h E R H IR,

{RIEHIH A (20.00/12.00) 24 (~11.00/-12.00)

AR AR A (20.00/12.00) 4k (-15.00/—)
EH i EShE I HLIEAT4h, LA IEWIEAT, &HATCHIA,
P S SI], 5 A LT RIK
KA. N (20.00/12.00) =4k (-5.00/-6.00)
W 7R AT IR AR T730°C
xR IR 18] Ay — AN R A TR 15. 6%
TARIEE, TokE

R A bR

JeHHTINA BRRAE, eI R AR, ST R A, BRI R, ML AR B3, B T12h A SRRAE, SIRER

R E /NS, FERRRA ARG, TR RE, TR AL R IS

=

AH

GiRJE, FAMRIGEREE T LM, ERE, BRAESAR IR

[Test Conclusion: Pass



javascript:;



